
Works Certificate 
~~ 

BOPLA 
in accordance with DIN EN 10204: 2005-01 

A Phoenix Me<:ano Company 

Impact Test according to IEC 62262: 2002-02 

Cerifikat-No. · 682 Test-No .. Date: 11 .08.2016 

by order of: Bopla Gehäuse Systeme GmbH 

test items 

item number: Product group. 01 

remarks: 

A 100, A 101 , A 102, A 103, A 104, A 105, A 106, A 110, A 114, 

A 115, A 116, A 117, A 118, A 119, A 120, A 121 , A 122, A 123, 

A 124, A 125, A 126, A 127, A 130, A 131 , A 135, A 138, A 140, 

A 145, A 150, A 155, A 160, A 165, A 168, A 169, A 170, A 175, 

A 180, A 185, A 190, A 195, A 196, A 197, A 198 

form of testing I result: 

IK 09 in combination with IP 66 (A 100 only IK 08) 

test passed 

Test executed by controlled 

b ::. 
11 .08.2016 P. Schröder 11 .08.2016 

use: Internal: ~ external · ~ 

/.9 
A. Krömer 

Attachment 0 


